
 
 

DETECTION OF ANTIBIOTICS FROM WASTEWATER TREATMENT 

PLANTS IN ADDIS ABABA, ETHIOPIA 

 

A thesis submitted to the School of pharmacy, Faculty of Health Sciences, Institute 

of Health, Jimma University in partial fulfillment of the Requirements for Degree 

of Masters of Science in Pharmaceutical Quality Assurance and Regulatory affairs 

 

By: Ayana Beressa (B pharm) 

 

 

 

 

 

 

Jimma, Ethiopia  

June, 2022 



 
 

 

Jimma University 

Institute Of Health Sciences 

School Of Pharmacy 

 

Detection of antibiotics from wastewater treatment plants in Addis Ababa, 

Ethiopia  

 

By: Ayana Beressa (B pharm) 

 

 

 

Advisors: Sultan Suleman (Ph.D., Professor) and Sileshi Belew (Ph.D., 
[...]
the analysis for quality assurance. Quantitative analysis of antibiotics was achieved through the 

integration of selected HPLC chromatograms. It is based on linear regression calibration curves 

using external calibration method.  All analyses were carried out in triplicate. 

4.6. Method validation  

Validation of analytical method in terms of system suitability, linearity, sensitivity, accuracy, 

repeatability and specificity was evaluated. Validation studies were carried out in order to 

demonstrate the performance of the method. The calibration curves and linearity of the detector 

response were evaluated by analyzing standard solutions of target antibiotics within the range of 

0.05–25 µg/mL. The sensitivity (limit of detection and limit of quantification) were determined 

from the standard deviation of the response and slope of the calibration curve of target 

compounds. The accuracy of the analytical method was evaluated through recovery studies for 

two kinds of water samples (QC spiked samples) and precision was determined based on 

repeatability in recoveries. 

4.7. Data analysis 

The data obtained from the experimental part of the investigation were analyzed using Microsoft 

Excel 2010 for statistical and graphical evaluation. Descriptive statistics’ such as mean values 

and measurement uncertainty (standard deviations, %relative standard deviations) were 

evaluated. 

4.8. Ethical considerations 

This study was reviewed and approved by the Ethical Review Committee of Jimma University, 

Institute of health. The study was conducted after receiving permission from Addis Ababa office 

of municipal water and sewage authority. Confidentiality of the treatment plant was assured. 

Every sites and samples were coded. 

 



21 
 

5. Results 

5.1. Validation results 

I. System suitability 

In order to perform system suitability study, six replicate injections of 10µg/ml mixed standard 

solution were injected and analyzed with HPLC.  Standard solution (10µg/mL) was prepared by 

transferring and dissolving 1ml of mixed stock solution (100ug/ml) in 10ml volumetric flask and 

filled to volume with mixture of hplc water and methanol (90:10 v/v). 

Then, System suitability test parameters such as tailing factor, theoretical plate and mean value 

of peak area with % RSD were determined and compared to the reference USP guidelines as 

indicated below (Table 4) (44).   

Table 4: System suitability test results 

Drug Retention 

time 

Tailing factor Theoretical 

plate 

mean area RSD%, n=6 

Amoxicillin 4.142 1.16 3563 35694.8 0.73 

Ciprofloxacin 5.060 1.39 32601 196822.8 0.72 

Sulfmethoxazole 5.955 1.08 34320 219171.3 0.17 

USP limit - ≤2-2.5 ≥2000 - ≤1.5-2 

 

According to the result shown above, the system is found suitable in respect of these system 

suitability parameters as per USP requirements. Acceptance range for amoxicillin, ciprofloxacin 

and sulfamethoxazole for ; tailing factor (TF)  ≤2.5,2,2, %RSD ≤ 2,1.5,2,respectively and 

TPN≥2000 for all antibiotics.  %RSD value for all antibiotics working standard (WS) was less 

than 2% for prepared concentration measurement which satisfy requirement of USP for 

repeatability. 

II. Linearity and sensitivity 

Calibration curves of the three antibiotics were constructed using six points’ standard solution 

over concentrations ranging 0.05 up to 25ug/ml to determine linearity of analytical method 

depending pharmaceuticals response. Calibration curve for each antibiotic was plotted using six 



22 
 

concentration levels against peak response and the obtained data was subjected to regression 

analysis. Linearity was evaluated through the linearity coefficients (R2) of the obtained 

calibration curves.  For amoxicillin standards the calibration curve was linear over the range of 

1–25µg /mL solutions. For ciprofloxacin and sulfamethoxazole standards the calibration curve 

was linear over the range of 0.05–5µg /mL solutions. 

The limits of detection (LOD) and limits of quantification (LOQ) of the method were calculated 

from the standard deviation of the response and slope of the calibration curve of pharmaceutical 

compounds using the formula as per ICH guideline, 3.3σ/s and 10σ/s, respectively, where σ is 

the standard deviation of the response and s the slope of the calibration curve (45). The standard 

deviation of the response was calculated using “LINEST” function on Microsoft excel 2010. 

The overall performance of the method is presented below (Table4). 

Table 5: Performance characteristics of analytical method 

Drug  Regression 

Equation 

 R2 LOD(µg/L) LOQ(µg/L) 

Amoxicillin y=3470.2x+124.31 0.999 0.7 2.25 

Ciprofloxacin y=18849x-332.77 0.9987 0.14 0.42 

Sulfamathoxazole y=21235x-1853.44 0.998 0.17 0.5 

 

The analytical method showed good linearity over the concentration range for target antibiotics. 

The correlation coefficients (R2) for the calibration curves of the targeted compound were within 

the range of 0.998–0.999. The limit of detection ranged from 0.1 to 0.7µg/L while the limit of 

quantification ranged from 0.4 to 2.25µg/L indicating the sensitivity of the method. 

III. Accuracy and precision 

 Accuracy and precision of the analytical method were further assessed by spiking 500uL of 

100ug/ml of mixed antibiotics standard solution into 200 mL influent and effluent wastewater 

samples, extracted and finally analyzed by HPLC. These samples were collected using two 

200ml polyethylene bottles separately from test samples. Then, appropriately stored and 

pretreated using the same procedure. 



23 
 

 Accuracy was evaluated as percent average recovery of spiked antibiotic from wastewater 

samples and precision was calculated as relative standard deviation (RSD) for each wastewater 

samples analyzed in triplicate. The relative recovery of each antibiotic was calculated by 

comparing the peak areas for extracted target antibiotics from spiked water and a standard 

solution of antibiotic in distilled water. The precision was determined based on repeatability in 

recoveries (n=3, %RSD) and evaluated by carrying out the extraction and analysis of the fortified 

samples at spiking concentration of (0.25µg/mL). The result of extraction recovery and precision 

study is presented below (Table 5). 

Table 6: relative recoveries (% RR) of selected antibiotic compounds using the extraction 

method with wastewater samples 

Drug   Sample Spiked Conc.(µg/ml) 

(n=3) 

Found 

Conc.(µg/mL) 

RSD 

(n=3) 

 

 

 

Recovery 

(%) 

Amoxicillin Influent 0.25 0.03 0.6 12 

Effluent 0.25 0.09 0.8 36 

Ciprofloxacin Influent 0.25 0.15 0.8 60 

Effluent 0.25 0.18 1.07 72 

Sulfamethoxazole 

 

Influent 0.25 0.32 0.46 128 

Effluent 0.25 0.1825 0.3 73 

 

The result of validation study showed good precision for all antibiotics (RSD) < 2% at spiked 

concentration. Recovery results of these antibiotics ranged from (12-128%). Even though the 

recovery result for amoxicillin in this study (12-36%) is low, the result consistent to previous 

published a studies result which ranged from (nr- 20% recovery) (46) (47). 

The specificity of the HPLC method was established by injecting the blank (solvent) without 

active pharmaceutical ingredient, into the HPLC system using the optimized conditions. No 



24 
 

peaks were detected at the retention times corresponding to any of the target analytes considered 

in this study. 

5.2. Description of studied sites 

Addis Ababa is the capital and largest city in Ethiopia. The capital generates an estimated annual 

volume of 49Mm3 total wastewater from which about 4Mm3 is industrial wastewater (48). 

Addis Ababa Water and Sewerage Authority (AAWSA) is the only institution in Addis 

responsible for all aspects of water supply of the city residences and sewerage control and 

wastewater treatment.  

In this study, two municipal wastewater treatment plants located in different parts of Addis 

Ababa city were investigated. Treatment plants were coded as Site A and Site B for this 

investigation to keep the confidentiality of the results. WWTP 1(Site A) is the largest treatment 

plant that serves a population of more than 1 million population and which represent the major 

part of the municipal wastewater derived from the capital. These include Bole, “Ledeta”, Old 

Airport, “Arada”, “Kirkos”, Mekanisa and “Kera” areas. WWTP 2 (Site B) receives only a part 

of wastewater derived from the capital and newly constructed condominium site residing around 

the plant. Site A municipal wastewater treatment plants was built in the late 1970’s and 

commissioned in 1983 (48). 

 

The general characteristics of these treatment plants are summarized in the table (Table 7). Each 

treatment plant uses different technology to treat wastewater received from residential, 

institutions and treated industrial wastes. 

 

 

 

 

 



25 
 

Table 7: Characteristics of municipal wastewater treatment plants investigated 

Code   Location Source of waste Capacity 

(m3/d)  

Treatment 

methods 

Downstream 

river 

Site A Akaki kalati sub 

city, Addis 

Ababa 

Hospitals, 

Institutions, 

residential 

10,0000 Physical, 

biological 

and 

chemical 

Akaki river 

Site B Between yeka 

and Bole sub 

city, Addis 

Ababa 

institutions, 

residential, 

Industries 

 9,260 Physical 

and 

biological 

Bulbula river 

 

Site A treatment plant has a capacity of 100,000 m3/d and uses up-flow anaerobic sludge blanket 

digestion (UASB) based technology. It is UASB + Trickling Filter-based plant with sludge 

dewatering with drying beds. 

Site B treatment plant was established in early 1990 E.C and uses older technology to treat 

wastewater. In Site B, only two steps of treatment processes are used which involve physical 

screening and sedimentation of wastewater in larger surface ponds (reservoirs) until it forms 

algae, and then treated sewage effluent are released from plants. In site A, the Conventional 

treatment method mainly involves three treatment processes is used. Primary treatment includes 

pre-treatment of raw wastewater intake by coarse and fine screens for grit removal. This process 

uses sedimentation tanks to allow the heavier organic particles to settle. Secondary treatment of 

raw water using activated sludge. This process uses aerated biological digestion by bacteria to 

remove the remaining suspended and dissolved material.  

Then, the wastewater enters the secondary sedimentation tank to allow the separation of the 

liquid and solid phases. After secondary sedimentation, the wastewater enters maturation ponds 

for further pathogen removal. Tertiary treatment is the final step used by sewage treatment plant 

A. Addition of Chlorine and Dechlorination by sodium metabisulfite (NaHSO3) (used only at 



26 
 

sewage treatment plant A) are the disinfection processes used before the treated sewage effluent 

are released from plants. 

 

5.3. Occurrence of selected antibiotics in wastewater treatment plants 

Influent and effluent water samples were collected from both Site A and Site B in February 

month to investigate the presence and the level of amoxicillin, ciprofloxacin and 

sulfamethoxazole.  From these antibiotics, amoxicillin was not detected in influent and effluent 

water samples of both sites. Ciprofloxacin and sulfamethoxazole were detected in influent 

samples of both sites and sulfamethoxazole was detected in effluent water of Site B. The 

concentration of ciprofloxacin measured in influent wastewater of Site A (o.67±o.15ug/L) is the 

highest detected concentration in all wastewater samples. The concentration of detected 

antibiotics is shown in table below. 

Table 8: Concentrations of the selected antibiotics found in real samples 

Sampling location Water sample (Con.in µg/L, n = 3, %RSD) 

Sampling site Sampling point Ciprofloxacin  Sulfamethoxazole 

Site A Influent  0.67(0.15) <LOQ 

Effluent  ND ND 

Site B Influent <LOQ <LOQ 

Effluent ND <LOQ 

Reporting level: nd: not detected;  <loq and for concentration >loq= in (ug/L) 

 

5.4. Removal of selected antibiotics by treatment plants 

In this study, aqueous samples removal efficiency of each target antibiotics from treatment plants 

was evaluated using the following equation (30).  

������� ����������(%) = (��������� − ��������� )/��������� � 100 

Where C influent and C effluent represent the mean concentrations in influent and effluent, 

respectively and the result shown as indicated below.  By using the above formula, the removal 



27 
 

of two detected antibiotics; Ciprofloxacin and sulfamethoxazole were calculated from each 

wastewater treatment plants as indicated in table below.  

Table 9: Removal of antibiotics in aqueous phases from treatment plants 

code Drug Influent 

concentration 

Effluent 

concentration 

Removal (%) 

site A Ciprofloxacin 0.67µg/L ND 100 

 Sulfamethoxazole 0.06ug/L ND 100 

site B Ciprofloxacin 0.0112ug/L ND 100 

 Sulfamethoxazole 0.0352ug/L 0.0224ug/L 36 

 

As indicated in table above, the highest removal percentages (100%) were recorded for both 

antibiotics in Site A treatment plant. The lowest removal percentage for sulfamethoxazole (36%) 

was recorded in Site B wastewater treatment plant. 

 

 

 

 

 

 

 

 

 



28 
 

6. Discussion 

In this study, samples (influent and effluent) collected from two municipal wastewater plants 

located in Addis Ababa were investigated. The occurrence and level of three antibiotics 

compounds: amoxicillin, ciprofloxacin and sulfamethoxazole measured in wastewater samples 

from two MWWTPs are summarized above (Table 7). Among investigated antibiotics, 

Amoxicillin is not detected in both municipal wastewater samples despite it is prescription 

pattern in Addis Ababa.  This is maybe due to its physicochemical instability towards biotic and 

abiotic factors in the environments.  The β-lactam ring of amoxicillin has poor stability and can 

be unlocked by chemical hydrolysis or by βlactamase enzyme which results in rapid degradation 

in water (21). 

Ciprofloxacin and sulfamethoxazole are detected in both treatment plants. The concentration of 

ciprofloxacin measured in influent wastewater of Site A treatment plant (o.67ug/L) is the highest 

detected concentration in all wastewater samples. Ciprofloxacin is detected in a higher 

concentration (o.67ug/L) than sulfamethoxazole which is 0.06ug/L in influent sample of site A. 

Both antibiotics are not detected in effluent wastewater of Site A treatment plant.  According to a 

Study reported from Ghana, a higher concentration of ciprofloxacin (2.371ug/L) and 

sulfamethoxazole (7.194ug/L) than this study was found in influent sample in WWTP (15).  

Both antibiotics are detected in influent wastewater of Site B treatment plant.  But the 

concentrations of sulfamethoxazole (0.0352ug/L) found in influent samples of site B was higher 

than ciprofloxacin (0.0112ug/L). In this study, only sulfamethoxazole (0.0224ug/L) is detected in 

effluent sample of site B treatment plant. Results of this study (Table 8) showed that 

concentrations of sulfamethoxazole, and ciprofloxacin in influents and effluents samples varied 

among locations. This variation can be attributed to antibiotics prescription patterns in different 

locations of Addis Ababa city, which have an effect on influent concentrations. 

In a study reported from Kenya, the concentration of sulfamethoxazole in effluent water is higher 

than this study which is 3.3ug/L (33). Another study reported from Kenya also showed the 

presence of quantifiable levels of both antibiotics in wastewater samples (43). A study reported 

from Egypt showed the presence of both antibiotics with the concentration of: 0.98ug/L for 

sulfamethoxazole; 0.48ug/L for ciprofloxacin in influent sample and in effluent sample: for SMZ 



29 
 

(1.72 μg/L), followed by CIP (0.31 μg/L) respectively (49). The removal efficiency for the 